

TEST REPORT

Report No. : MAN:HL:1248000500

DATE : 30th January, 2021



HI TECH INTERNATIONAL
 PLOT NUMBER 18, SECTOR-6
 GURGAON-122051
 INDIA
CONTACT PERSON : POONAM MALHOTRA

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION MASKING TAPE
COUNTRY OF DESTINATION INDIA
SAMPLE RECD ON 19/01/2021
TEST PERFORMING DATE 21/01/2021 TO 30/01/2021

SUMMARY OF TEST RESULTS:

TEST REQUESTED	CONCLUSION
PEEL ADHESION TEST	SEE RESULT

TEST(S) RESULT & METHOD:PLEASE REFER TO NEXT PAGE(S)

Per Pro SGS India Pvt. Ltd.



SANDIP BHUSHAN(Technical Manager)
 Email your Test Report Related Enquiries at Feedback.HLT@sgs.com

TEST REPORT

Report No. : MAN:HL:1248000500

DATE : 30th January, 2021



TEST RESULT:

PEEL ADHESION TEST:-

Method: ASTM D 3330 / D 3330M-04 (2018)

Test condition :

Type of machine used	:	CRE
Speed of peeling	:	300 mm/min
Peel angel	:	90°C
Specimen width	:	25 mm
Base	:	Metal

Test Name	Test Result (N/m)	Requirement
Peel Adhesion	111.04	/

Note: Testing has been performed as per client request.

Sample as Received



***** END OF REPORT*****